



LABORATORY TEST REPORT

ULR - TC587521000002224F

Form / Format No : 32

Issued To : Om Engineers & Packing Systems Pvt Ltd Office no. 5 , 2nd floor, Vrindavan Commercial Complex, DP Road, Guruganesh Nagar, Kothrud, Pune 411038 Maharashtra Kind Attn	Test Report No	100/03-2021/6142
	Date	25 May 2021
	Date of Start of Test	22 Mar 2021
	Date of Completion of Test	25 May 2021
	Customer Ref.No	Covering Letter
	Ref. Date	22 Mar 2021
Gaurav Ghanekar	Sampling Plan	Sampling done by the party

Sample Description : One set of sample said to be "Regular VCI Polythene Film" (6" X 6")

Test Results

Sr No.	Test	Unit	Results Obtained	Tested as per
1			Regular VCI Polythene Film	
1.1	Salt spray test	Nil	No corrosion was observed	ASTM B 117-18
1.2	Tear Resistance (D1 / D2)	gf	132.6 / 125.4	Guidelines of IS 1060 - 1966 (Part:1) RA 2019
1.3	Water Vapour Transmission Rate (at 38ºC & 90% R H)	g/m²/day	1.59	ASTM F 1249-20

General Remarks

1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.

2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.

3. This report pertains to the submitted samples only.

----- End of Test Report-----

TESTED BY



ASST./DY./JT. DIRECTOR

HEAD LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation

Testing laboratories of Mumbai are certified by ISO 9001: 2015, NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation. Govt. of India for specified tests Head Office:Plot E-2, Road No.*. MIDC Area, Andheri (East), Mumbai 400093 Tel:+91-22-2821 9803 / 6751 / 9469_28391506_28329623_28254631 Fax:+91-22-28328178 / 28375302 Fmail: rdiin@iin-in.com_Website: